



**PAVEMENT LABORATORY
BINDER DRAIN DOWN (SCHELLENBERG METHOD)**

Description Of Sample

CR- GGA (RUBBER CRUMB (5.75) VESTANAMER (0.25)
BITUMENT (60) AGGERAGATE (934)

Date Sample :

4/9/2023

Curing Temp :

170^oc

Curing Time :

3 hours

		Sample 1	Sample 2	Sample 3	Sample 4
1	WEIGHT OF SAMPLE + CONTAINER BEFORE	1007.8			
2	WEIGHT OF SAMPLE CONTAINER, g	400.0			
3	WEIGHT OF SAMPLE WEIGHT OF SAMPLE, g	607.8			
4	WEIGHT OF SAMPLE + CONTAINER AFTER(after heated 170 ^o),g	1006.4			
5	WEIGHT OF CONTAINER + RESIDUE AFTER	1.4			
6	WEIGHT OF BITUMEN IN CONTAINER				
7	LOSS (%)	0.14			
8	AVERAGE (< 0.2%)				

Project Title:

INTERNAL TESTING

Checked By:

MOHD NASIR BIN REBU
Manager (Pavement Laboratory)
IKRAM PAVES SDN. BHD.

QUALITY CONTROL
LABORATORY

Tested By:

Abd Majid Md Akhir
Technical Executive



Date

04/09/2023